Vendor names and personal information in this sample certification document have been removed. An actual certification document from Portland Bolt will include vendor names and other identifying information.



Phone: 800-547-6758 | Fax: 503-227-4634 3441 NW Guam Street, Portland, OR 97210

Web: www.portlandbolt.com | Email: sales@portlandbolt.com

# PRODUCT CERTIFICATION |

For:

PB Invoice#:

Cust PO#:

Date:

5/05/2010

Shipped:

5/06/2010

We certify the following material was supplied in accordance with your order.

Hea	at#: M34	4794 	+	Base S	teel: Fl	1554-105	Dian	ı: 2		
Sour	ce:	ST	EEL CO	LLC		Proof Lo	oad:	0		
C:	.420	Mn:	.890	P :	.020	Hardness	s: 31	3 HBN		
s :	.029	Si:	. 260	Ni:	.180	Tensile:	145,00	00 PSI	RA:	59.00%
Cr:	.930	Mo:	.170	Cu:	.180	Yield:	123,00	O PSI	Elon:	18.00%
Pb:	.000	<b>v</b> :	.008	Cb:	.000	Sample I	ength:	2 IN	ICH	
N :	.000			CE:	.6706	Charpy:	32	27	27	
CVN :	CEMP -20	)F					· · · · · · · · · · · · · · · · · · ·			
						ROD				

+	+			
Source:	STEEL CO LLO		Proof Load:	0
C: .420	Mn: .890	P: .020	Hardness: 313	HBN
<b>s</b> : .029	Si: .260	Ni: .180	Tensile: 145,000	PSI RA: 59.00%
Cr: .930	Mo: .170	Cu: .180	Yield: 123,000	PSI Elon: 18.00%
Pb: .000	<b>v</b> : .008	Cb: .000	Sample Length:	2 INCH
N : .000		CE: .6706	Charpy: 32	27 27

CVN TEMP -20F



Phone: 800-547-6758 | Fax: 503-227-4634 3441 NW Guam Street, Portland, OR 97210

Web: www.portlandbolt.com | Email: sales@portlandbolt.com

| PRODUCT CERTIFICATION |

PB Invoice#:

Cust PO#:

Date:

5/05/2010

Shipped:

5/06/2010

We certify the following material was supplied in accordance with your order.

Nuts:

ASTM A194-2H HVY HEX

Washers:

ASTM F436-1 RND

Coatings:

ASTM A153 CL.C AND F2329, HOT DIP GALV

Certification Department Quality Assurance

Dane McKinnon

### PORTLAND BOLT & MFG. CO.

PO/Rel 99097

Certificate of Mill Test Results

SO 1 -190998-001

4Jan10 Pg 1/1

HOT ROLLED ROUNDS F1554 GR105 2.0000 X 24' PART NO. I hereby certify that this data is correct us contained in the records of this company. I hereby certify that no mercury came in contact with or no wold repair was done to this product while in our possession.

Aun:



TEST REPORT REPORT NO: 146795

DATE: DECEMBER 21, 2009 PAGE 1 OF 1

TO:

SHIP TO:

DESC: 178		RD X 2 ): 1-111		-		IEAT#: M34 10: 239850		GRÁDE; 4140 CO: 20682		45783 66239
	NCH,TEMP IPPY 15FT/L					. A:	STM-A18387-0	88/F1654 GR106-0		
PAOCESS:	FUAN TEM TEMPER TO STRESS TO	EMP;	1600 1100				E hh.mm: IME hh.mm: IME hh.mm:	1.20 2.00	QUENCH:	OIL
PARAMETER	UNITS	L	STIMIS		TEST RE	SULTS	(See sample	ing plan on back)		
TENSILE YIELD .2% ELONG 2'	KSI KSI . %	125 105 18	150 N/A N/A	145,0 123,0 18.0		149.0 118.0 18.0	140.0 116.0 20.0	144.0 122.0 19.0	142.0 121.0 19.0	
RED AREA CHARPY CVN TEMP	% FT-L8	50 16	N/A N/A	89.0 32	•	58.0 27	58.0. 27	58.0	58.0	
SURFAÇE HÐ	F HBW	-20 0	-20 N/A .	-20 910 300		309 309	S1 \$ 506	312 318	907	390
MIDRAD HE	HBW	NA	321	313		308	312	312	308	

	<u> </u>	SUBCONTRACTED L	ABS (AZLA ACCRED	HTED)	
Tensile,Standard Tensile,Full Secn		Rockwell Brinell		Micro Analysis* Decarb Measure	
Cherpy V 10mmx10mm Mlomhaidness,Knoop*	·	Ultra Sonic*	•	Chemistry*	
Tast Center	) BE:Barg Eng	Spieequă	M9f:Metallun	gical Services	$\neg$
Con #1281-01 2/29/11	Cert #L1157 2-4-2011	-1 •	Cerl #0510 12/31/10		
ľ.	•		-		۱ ،

TIME 11:44

"Not included in our scope of accreditation

Test Center Supervisor

FC 4.12.16F 10/12/09

There are no deviations from last methods unless noted, it about not be assumed that mechanical properties of raw meturial host treated to a fastions studied will have the same properties of a finished fastioner whose original miterial characteristics may have been depitiesnity.

No mercury was used educed and no westing-hold pagely was authorised on this states on the passession of

This orbital test report displays a reliand.

reproduced, except in Inf., without the written permission of

eat. This test repeat referes only to the flower tested and chart not be

PORTLAND BOLT & MFG. CO.

PO/Rel 99097

Certificate of Mill Test Results

SO 1 -190998-001

4Jan10 Pg 1/2

HOT ROLLED ROUNDS P1554 GR105 2,0000 X 24' PART NO. I hereby cartify that this data is correct as contained in the records of this company. I hereby cartify that no mercury came in contact

with or no weld repair was done to this product while in our possession.

Attn:

CERTIFIED MATERIAL TEST REPORT

 OUSTOMER CROSH NUMBER
 CUSTOMER PART NUMBER
 HEAT NUMBER
 WORK ORDER NUMBER
 DATE

 20632
 5324
 M34794
 233550
 101
 12/10/09

REPORT TO

SHOP TO

	GRAGE				2.0	<u>~</u>		<u>rwer</u>	RED										.*	
4140	RHARE	:	- 1		2"		\$12£	•	RND	)				24		LENG!	Π¥			
ASTM A	20/3	2 OM O	. > 2	122 A	7. 5		CUSYON	er spec	PICATION	75			-						:	
110 111 71	23/16	2381-0	7	/	, <sub>/~</sub>	73 O T.	/													
	•			•		CHI	EMICA	L AN	ALYS	ΪŜ								•		
c	/	Mrı	P		_										_					
χ.			_		Ş		si				Cr				_					Al
0.42	0	.89	0.02	0 0	.029	0.	. 26	0.1	8	0.:	93	0	.17		0.1	8	0.	010	0	.037
v		Nb						•												
0.008	3 0,	002										•								
•		•												-						
rain siz	Œ		SP	ECIF1	CAT	ION	astm	El1	2		FIN	E (	JRA.	IN	5-8					
RAIN SIZ	Œ		SP:	ECIFI	CAT	ION	astm	El1	2		FIN	E (	-RA	IN	5-8	٠				
						-					FIN	E (	GRA.	IN	5-8	٠				
	LITY	•				-					FIN	E (	Gra	IN .	5-8					
Ardenabi Theor J1 2	LITY ETIC	AL 5	SPI 6	ECIFI 7 8	CAT	ION	ASTM 11 12	A255	5/A30 14 1	04 L5	16	18	20-	22	24	26				34
ARDENABI THEOR	LITY ETIC	AL 5	SPI 6	ECIFI 7 8	CAT	ION	ASTM 11 12	A255	5/A30 14 1	04 L5	16	18	20-	22	24	26		30		34
ARDENABI THEOR J1 2 57 57	LITY ETIC 3 57	AL `4 5 57 57	SP) 6 57 9	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16	18	20-	22	24	26				34
ARDENABI THEOR J1 2 57 57	LITY ETIC 3 57 NLIN	AL `4 5 57 57	57 S	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				<b>34</b>
ARDENABI THEOR J1 2 57 57	LITY ETIC 3 57 NLIN	AL 4 5 57 57 ESS	SPI 6 57 S SPI I	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				34
ARDENABI THEOR J1 2 57 57 ACROCLEA	LITY ETIC 57 NLIN S 1	AL 4 5 57 57 ESS PLATE R 1	SPI 6 57 S SPI I C	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				34
J1 2	LITY ETIC 57 NLIN	AL 4 5 57 57 ESS PLATE R	SPI 6 57 S SPI I	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				34
ARDENABI THEOR J1 2 57 57 ACROCLEA	LITY ETIC 57 NLIN S 1	AL 4 5 57 57 ESS PLATE R 1	SPI 6 57 S SPI I C	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				<b>34</b>
ARDENABI THEOR J1 2 57 57 ACROCLEA	LITY ETIC 57 NLIN S 1	AL 4 5 57 57 ESS PLATE R 1	SPI 6 57 S SPI I C	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				<b>34</b>
ARDENABI THEOR J1 2 57 57 ACROCLEA	LITY ETIC 57 NLIN S 1	AL 4 5 57 57 ESS PLATE R 1	SPI 6 57 S SPI I C	7 9 57 55	CAT:	ION 10 53	ASTM 11 12 50	A255	5/A30 14 1 48	04 L5	16 45	18	20-	22	24	26				34

CONTINUED ON PAGE 2

### PORTLAND BOLT & MFG. CO.

#### PÓ/Rel 99097

### Certificate of Mill Test Results

SO 1 -190998-001

4Jan10

with or no weld repair was done to this product while in our possession.

4)80.10 Pg 2/2

HOT ROLLED ROUNDS F1554 GR105 2,0000 X 24' PART NO.

I hereby certify that this data is correct as contained in the records of this company. Thereby certify that no mercury came in contact

CERTIFIED MATERIAL TEST REPORT

T					
- 1	CUSTOMER ORDER NUMBER	CUSTOMER PART HUMBER	HEAT NUMBER	WORK ORDER NUKBER	DATE
1	20632	No.C.4			1
L	Z003Z	5324	M34794	233550 101	12/10/09
	· · · · · · · · · · · · · · · · · · ·	· · · · · · · · · · · · · · · · · · ·			

SHIP TO

Atln:

ORDERED

REDUCTION RATIO

RATIO= 11.5 TO 1.0

Made & MFG. IN USA

\*\* MATERIAL 100% MELTED AND MANUFACTURED IN THE U.S.A. BY THE ELECTRIC ARC FURNACE AND CONTINUOUS CASTING METHOD. THE PRODUCT HAS NOT BEEN REPAIRED BY WELDING AND THIS MATERIAL HAS NOT BEEN EXPOSED TO MERCURY OR TO ANY OTHER METAL ALLOY THAT IS LIQUID AT AMBIENT TEMPERATURES DURING PROCESSING OR WHILE IN OUR POSSESSION. \*\*

PAGE 2 OF 2

This of the second seco

Doc No. 84148 Indexed 10Dec09 by clay

#### CERTIFICATE OF INSPECTION

Purchaser:

P.O.NO:

PO 19081408

Date:

2009-9-18

ISO NO:

03407Q10012ROS

Expire:

2010-01-10

Manufacturer: Lin'an Huaxing Fastening Piece Co., Ltd.

Address:

Tashan Village, Qianchuan Town, Lin'an City, Zhejiang Province, China

ASTM A194/ASME SA194 GRADE 2H HEAVY HEX NUT W/"2H\*"&MFG'S ID ON ONE FACE, S/C, WASHER FACE

Commodity:

H.D.G:&WAX(BLUE)

2-4-1/2

29B167-6-2

Lot NO .: Ship quantity:

0.585 MPCS

CUSTOMER PART NO :

00216-5000-004

MANUFACTURING DATE:

2009.8.18

HEAT NO .:

3109040716

MATERIAL:

45# CARBON STEEL

Finish:

Size:

HDGW

DIMENSIONAL INSPECTION:

ACCORDING TO ASME B18.2.2-1987(R1999)

TEST DATE: 2009-08-18

SAMPLED BY:zhuxiaochao TITLE:QC MANAGER

**SAMPLING DATE: 2009-08-18** 

. Note that

<del></del>		<u> </u>			00 10
INSPECTION ITEM	SAMPLE SIZE	SPECIFICATION	ACTUAL RESULT	ACCEPT	REJECT
APPEARANCE	100	ASME B18.2.2-1987(R1999)	ok	100	.0
Marking	100	2H*&01RC	ok	100	1 0
Width across flats	32	3.125-3.025	3.120-3.029	32	<u> </u>
Width across corners	8	3.608-3.449	3.600-3.451	8	1 0
Thickness	8	2.013-1.925	2.009-1.934	1 2	1 n
Minor dia.	8	1.809-1.845	1.811-1.841	8	n -
Runout of bearing face FIM	8	0.047 MAX	0.043-0.045	2	0.
Go-Gage	8	UNC(T/O)	0.0.15 0.0.15		0.
NO-GO gage	8	UNC(T/O)	ok	0	1 0
HEMICAL COMPOSITION	ACCORDING TO A	CTD / A LOA OC /LOB MI OL A			1 0

ACCORDING TO ASTM A194-06a/ASME SA194-01 GRADE 2H

TEST DATE:	<u>2009-04</u>	-22	SAMPLED	BY:zhur	iaochao	TITLE:	QC MANAGER	SAMPLIN	IG DATE:	2009-	04-22
ELEMENT	С	Min	P	s	Si	Cr	Mo	Ni	A1	Ti	v
SPECIFICATI ON	0.40 MUN	1.00 MAX	0:040 MAX	0.050 MAX	0.40 MAX	:			·		
TEST RESULT	0.45	0.66	0.014	0.013	0.24	0.03		0.01			

MECHANICAL PROPERTIES:

ACCORDING TO ASTM A194-06a/ASME SA194-01 GRADE 2H

TEST DATE:	2009-08-18	SAMPLED BY:zhuxiaochao	TITLE:QC MANAGER	SAMPLING DATE	2009-08-18
TEST ITEM	SAMPLE SIZE	SPECIFICATION	ACTUAL RESULT	ACCEPT	REJECT
PROOF LOAD STRESS	4	175 KSI	WA	4	0
HARDNESS(H RC)	8	24-35	28-32	8	0
:			:	•	

THE MINIMUM TEMPERING

TEMPERATURE:

850°F

MACRO ETCH TEST:

s-1 r-1 c-1

WE CERTIFY THAT THIS DATA IS A TRUE REPRESENTATION OF INFORMATION PROVIDED BY THE MATERIAL SUPPLIER AND OUR TESTING LABORATORY

SIGNATURE:

zhuxiaochao

TITLE:

QC MANAGER

# MATERIAL CERTIFICATION

CUSTOMER NA	ME		CUS	STOMER OI	RDER NUM	IBER	L	DATE		
Portland Bolt &	& Mfg. Co.			99	937			4/2/10		
PART NUMBER	- CUSTOMER LO	OT NO.	L	OT NUMBE	ER	QUANTITY				
2 " F436 Hdg	16	6461 <b>0709-511</b>			1	1,700				
STEEL GRADE	HEAT	С	MN	P	S	SI	AL	REVISION		
SAE 1050	B25585	.52	.74	.010	.001	.22	.034	ASTM F-436-09		
SPECIFIC	ATION		ACT	TUAL		G	AUGE			
O.D -	3.687 - 3.813		3.733	- 3.736		(	CALIPER			
I.D -	2.125 - 2.188		2.148	- 2.151		CALIF	PER, PIN	GAUGE		
THICKNESS-	.178280		1	91		MIC	CROMET	ER		
FLAT-	Max .010		.0	005		C	ALIPER			
HEAT TREAT -	26 - 45 HRC	M	40	- 42						
PLATING-		, <del></del> -,	See	Cert		<u>.</u>				
OTHER	WOLVET MAS DESCRIVED AND		N/	/A						

WE HEARBY CERTIFY THIS PRODUCT WAS PRODUCED UNDER A ISO-9001;2000 QUALITY ASSURANCE SYSTEM. ISO-9001;2000 CERTIFICATION NUMBER-1265 - DATE OF REGIS. JAN. 3, 2003
ALL MATERIALS ARE MADE AND MELTED IN THE U.S.A. THIS PRODUCT WAS MANUFACTURED IN CHESTERFIELD, MICHIGAN, U.S.A. THIS PRODUCT CONFORMS TO ALL REQUIREMENTS
FOR WASHERS AS PRODUCED ACCORDING TO A.S.T.M. F-436-09. THE ABOVE TEST RESULTS APPLY ONLY TO THE ITEMS TESTED, THIS TEST REPORT MUST NOT BE REPRODUCED
EXCEPT IN FULL WITHOUT PRIOR WRITTEN APPROVAL.

AUTHORIZED SIGNATURE

**CERTIFIED ISO 9001:2000** 

Ide/

## **HEAT TREAT CERTIFICATION**

Customer.

Certification Date:

07/30/2009

S 16949

Page: 1 of 1

## **Order Details**

Part Number

F0200

Packing Slip:

4727

Purchase Order.

IST Order Number. 827760-1

Lot Number

0709-511

Heat Number

Blue Print Rev.

Material Type:

1030 -1050

1279

Quantity:

11,652

Net Weight

4,486.0

Part Desc:

WASHER

Comments

4 TUBS#.1506.803.902.64

## **SPECIFICATIONS**

**RESULTS** 

HRC 38 -45

HRC 40 -42

Approval:

Jom

Contact

· Quality Assurance Supervisor

Quality Assurance Supervisor

This Certification cannot be reproduced except in full, without written authorization from

3/19/2009

Report: 109 Version 1.8 12/18/2007

### CERTIFIED REPORT OF CHEMICAL ANALYSIS AND MECHANICAL TESTS

SOLD T	•		VEN	IDOR	
		-			
医多数甲状腺 经收益 网络 经人					20/20/20/20
SHIPTO				FORMATIO	
		PO#:	004512/3	Invoice #: 0500	027446
		SO#:	420737	Carrier: COM	MON CARE
		Shipped:	3/13/2009		
	DIMENSION	AL INFO	RMATION		
Coll	Thickness (in)	Width (in)	Weight (tons)	Reduction	n Ratio
786499	0.188	50.250	<del></del>		
786500	0.188	50,250			=
786497	0.188	50.250			•
786498	0.188	50.250	21.3	91.32% (12	
	Coll 786499 786500 786497	DIMENSION:   Coll   Thickness (in)     786499   0.188   786500   0.188   786497   0.188	PO#: SO#: Shipped:    D(VIENS(#)/A BINF@)   Coil	PO#: 004512/3   SO#: 420737   Shipped: 3/13/2009   DIN/ENS/ONA SIN/E@X/MAT/ONA   Coll   Thickness (in)   Width (in)   Weight (tons)   786499   0.188   50.250   21.6   786500   0.188   50.250   21.7	PO#: 004512/3   Invoice #: 05000   SO#: 420737   Carrier: COM   Shipped: 3/13/2009

SAE 1050 MOD4	HB1885025-01	
Grade	Part Number	Comments
	PRODUCTINFORMA	TION

We'certly that this material meets the previsions of the 'Buy Anteries' program. This material has mailed and manufactured in the USA. All products are smalled and free of number or restauctive elements. Exception based on 2" garge length.

Material texted in accordance with ISO 17025 by an accredited lab.

			respective and a	CHE	alCAL	TEST	E ESL	JL TS (	avrt)		na et est servalen	
Heat	С	Mn	<b>(</b>	Ś	Şi	Çıt	NI:	Cr	Mo	СÞ	Y	Ai
<b>B2558</b> 5	.52	.74	.010	.001	.22	.02	.01	.03	.00	.000	.004	.034
	N	Sn	8	Ŧì	Cs	Sb	٥			н		
	.0072	.001	.0003	.0030	.0010	.0000						

Chamical analysis was performed by

1 appointment with ASTM E416 and E1018.

We hereby certify the above is correct as contained in the records of the corporation. All tests paterned to the correct standard to flate unless of measurements estimated and are available upon request. These results relate only to the items based. Test results marked with an asteriek (\*) were reported by an external according tob.

Metallurgist



March 29, 2010

To Whom It May Concern:

This is to certify that the hot dip galvanizing of the following washers on your Purchase Order number 1548 conforms to specification ASTM A-153. The following sizes and lot numbers comply with the coating, workmanship, finish, and appearance requirements of ASTM F2329 specifications.

			AVERAGE ZINC
PIECES	PART# & SIZE	<u>LOT NUMBER</u>	COATING IN MILS.
102535	F0012 1/2"	1209-686	3.77
275477	F0034 3/4"	0210-750	5.16
63248	F0100 1"	1109-665	4.44
10277	F0118 1-1/8"	1209-693	8.92
24276	F0114 1-1/4"	1209-690	6.86
3927	F0134 1-3/4"	0309-438	4.02
3744 •	F0200 2"	0709-511	6.18
95031	F0012 1/2"	0210-746	4.95
188839	F0058 5/8"	0210-744	3.39
16896	U0034 3/4"	0110-710	3.09
1925	U0118 1-1/8"	1108-341	2.56

This certification in no way implies anything other than the quality of our hot dip galvanizing as it pertains to your order.

Yours very truly,

INC.

Lorraine

SUBSCRIBED AND SWORN BEFORE ME THIS 29TH DAY OF MARCH 2010, AD

NOTARY PUBLIC

OFFICIAL SEAL
JUDITH
NOTARY PUBLIC -:
NY COMMISSION EXPIRES 01/07/12



Phone: 800-547-6758 | Fax: 503-227-4634 PO Box 2866 | Portland, OR 97208

MTR - EMAIL ONLY	CERTIFICATION
ORDER	

TOTAL QTY	SALES		B/O TO INVOICE NUMBER	B/0	OICE NUMBER	B/O FROM INVOICE NUMBER		FREIGHT	ITPPED	DATE SHIPPED	TGHT	TOTAL WEIGHT	
2					,			?GES	FREIGHT CHARGES	14188			07
Н		و	10	99937	9	WASHER	F436-1 RND	GAL	2 DOM	16461		24	06
H		359	22	1209		TUN XH Y	A194-2H HVY	GAL A1	2-4-1/2	11784		120	05
									C/T CHAMFER				<b>0</b> 4
2		160				11"TOE	61"TOE	F1554105 ROD	2 X 90 GALV	12378		2	03
		ļ							C/T CHAMEER				02
2		1899				11"TOE	68"TOE	F1554105 ROD	2 X 97 GALV	12378		22	01
OTY SHIPPED IN		NT SIK	LINE	P. 0.			NOI	DESCRIPTION		PRODUCT NO.	B.O.	QTY ORDERED	
BUNDLES SKIDS	SACKS	KEGS SA	CARTONS		AREA	HOLDING AREA	FILLED BY		PREPAID		Y	BEST WAY	В
PAGE 1- 1	<u> </u>		SALES- HAN	2	5/06/10		4/20/10	ORDE	ORDERED BY		006853		ORDER NUMBER
				055	REF# 4805								
5/05/10 11:53:04				CA		OIG				CA			
		NO]	CONSTRUCTION	CONS		H S ⊞		009615	N	CONSTRUCTION	SNO		10 W

2427#

CERTIFICATION COPY

RECEIVED BY X

168